
Tashkent Province Water Supply Development Project (RRP UZB 46135) 
 

Initial Environmental Examination 
 

 
 
Document stage: Draft version 
Project number:  
July 2016 
 
 
 
 
 
 
 

Republic of Uzbekistan: Tashkent Province Water 
Supply Development Project 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by the Uzbekistan Communal Services Agency of the Republic of Uzbekistan 
“UZKOMMUNKHIZMAT” for the Asian Development Bank (ADB) 
  

http://www.adb.org/Documents/RRPs/?id=XXXXX-XX-X


  

TABLE OF CONTENTS 

GLOSSARY .......................................................................................................................... 4 
EXECUTIVE SUMMARY ....................................................................................................... 5 
[...]
31. In this project, general EHS IFC (World Bank Group) guidelines have been taken into 
account to: 

 Provide prevention and control measures for each source of pollution applicable to this 
type of industry Environmental Monitoring programs; 

 Provide occupational health and safety sources of threats, prevention and control 
measures and monitoring. 

2.2.2. International conventions 
32. Under international cooperation in the field of environment protection, Republic of 
Uzbekistan signed number of International Conventions, which should be undertaken by State 
Committee for Nature protection of the RUz. Those potentially applicable to the Project, and for 
which Uzbekistan is signatory, are outlined in Table 2.  



10 

33.  

Table 2: Key applicable international conventions and protocols 

Convention or protocol Overview Relevance to project 

UN Framework 
Convention on Climate 
Change (2007). 

The Kyoto Protocol (a Protocol to the UN 
UNFCCC) aims to stabilize greenhouse gas 
concentrations in the atmosphere at a level 
that would prevent dangerous 
anthropogenic interference with the climate 
system. 

The Project will not lead to 
increasing emission to 
atmosphere. 

Kyoto Protocol (1997), 
ratified in 1999 

Convention Concerning 
the Protection of World 
Cultural and Natural 
Heritage (2004). 
 
 
 
The Stockholm 
Convention on Persistent 
Organic Pollutants (2004) 
 

The Convention Concerning the Protection 
of World Cultural and Natural Heritage is 
the precursor to the establishment of 
UNESCO World Heritage Sites as a place 
(i.e. natural or built environment) that is 
listed by the UNESCO as of special cultural 
or physical significance. 
 

The Convention is a global treaty to protect 
human health and the environment from 
chemicals that remain intact in the 
environment for long periods, become 
widely distributed geographically, 
accumulate in the fatty tissue of humans 
and wildlife, and have harmful impacts on 
human health or on the environment. 

The Project will have no 
interaction with these. As 
such, requirements under 
the convention will not be 
triggered. 

 

 

The project will comply with 
national and international 
standards for hazardous 
wastes (chemicals) generation 
and management.  

 

 

 

3. DESCRIPTION OF THE PROJECT 

3.1. Existing situation 
 
34. The project will cover two of 16 administrative districts of Tashkent province, namely: 
Zangiota and Kibray. These two districts border are situated on administrative territory of the city 
of Tashkent (Figure 2). 

35. Currently, the project districts have several drinking water sources which supply different 
parts of the districts: provincial WTP Kadirya, Municipal Kadirya WTP and local wells. More 
detail description of water sources and percentage of coverage by centralized water supply by 
districts are provided in Table 3:  



11 

 

 

Table 3: Current coverage by centralized water supply and water sources in project districts 

District 

Area with 
centralized 

water 
supply (%) 

Area with 
centralized 

sewage 
system 

(%) 
Sources of drinking water 

supply 

Sewage water 
disposal 

point 

Kibray 89.8 16.1 

Regional WTP Kadirya 
Municipal WTP Kadirya 
Water supply network of Tashkent 
city 
Local water intakes (with water 
intake from single wells) 

Tashkent Waste 
Water 
Treatment Plant 
(WWTP) 

Zangiota 72.2 19.0 

Provincial WTP Kadirya 
Water supply facilities of VU-1  
Water supply network of Tashkent 
city 
Local water intakes (with water 
intake from single wells and 
pumping jack) – 27.8% of 
population 

Tashkent 
WWTP 

Source: Provincial “Suvoqova”, 2015 

  



12 

 

Figure 2: Location of the project’s districts 

 

UZBEKISTAN 
Tashkent province 



13 

 

36. As shown in the table, main water supply sources are Regional and Municipal WTPs 
Kadirya, single wells, pumping jacks. Inter-regional water distribution system was put into 
operation in 1969. Main components of the system are water treatment plant "Kadirya-Rural" 
located in the south-western part of Kibray district and trunk main D = 1000-600 mm for 
water supply of urban and rural population in south-western part of Kibray and the main part 
of Zangiota districts. Data on current and forecasted population of districts are provided in 
the following table. 

Table 4: Existing and projected population growth in four districts 

District 2016 2020 2025 2030 2035 2040 

Kibray 191,120 198,645 207,196 213,758 219,872 225,223 
Zangiota 363,091 382,541 405,819 425,807 445,441 446,058 

Source: Institute of Microeconomic Research under Cabinet of Ministries of Uzbekistan, 2016 

37. Next chapters provide information on current status of water supply system in the 
project districts.  

 
The Kadirya regional water treatment plan  
 

38. The Kadirya water treatment plant (WTP) is located in the northeast of Tashkent city 
at an elevation of about 530 m above sea level (asl). The WTP was commissioned in 1979 
and rehabilitated in 2006 for the supply of the rural communities living in the Kibray, 
Zangiota, Yangiyul, and Chinaz districts via regional - transmission main carrying water from 
Kadirya to Yallama in the Chinaz district. The WTP is constructed on a surface of 1.2 ha, on 
the right bank of the Boz Suv irrigation canal, which is fed from the Chirchik River (Figure 3). 

39. The WTP is reportedly designed to treat up to 70,000 m3/d of raw water from the Boz 
Suv canal: There are no flow meters at the influent and at the distribution pumping stations 
of the WTP. Design or construction plans were not found. Water quality analysis of the water 
after treatment indicates that the treated water is conforming to the national norm (Table 5). 

 
 

Figure 3: Essential components of the Regional WTP 



14 

 

40. Results of analysis of treated water collected at the Kadirya WTP between July 2014 
and April 2016 are provided in Table 5. None of the indicators exceed the national standards 
for drinking water. It is noted that sulfate (SO4) content in the raw water is relatively, high, 
although constantly below national standard limits for drinking water, possibly due to the 
lithology prevailing within the catchment area of the Chirchik River. 

Table 5: Quality of water from Kadirya WTP 
Parameter Standard 9-Jul-14 6-Aug-15 15-Sep-15 4-Dec-15 Feb-16 Mar-16 Apr-16 
Heating from 20 
to 60 

2 0 0 0 0 0 0 0 

Taste 2 0 0 0 0 0 0 0 
Other taste 2 0 0 0 0 0 0 0 
Smell 2 0 0 0 0 0 0 0 
Turbidity mg/l 1.5 – 2.0 1.30 0 0 no no 1.8 no 
Color when 
heated 

20-25 30 0 no no no no no 

Total hardness 
meq/l 

7-10 2.5 2.2 2 2.5 2.5 2.3 2.5 

Dry residue mg/l 1000-
1500 

344.1 342 136.8 175 267 274 264.3 

Chlorides mg/l 250-350 18 16 34 15 14 14 19 
Nitrate mg/l 45 38 2.1 14.1 10.1 3.4 2.2 7.6 
Ammonia mg/l         
Sulphate mg/l 400-500 225.6 97 60 120 132 132 198 
Calcium, mole/l  40 80 4 7 60 40.6 60 
Magnesium, 
mole/l 

 6 22.4 no 6 24 24 12.6 

Alkalinity, mole/l  1.4 5.8 0,4 0.4 2.4 2.4 2.3 
Fluorine, mg/l 0.7 0.10 0.10 no 0.09 0.14 0.145 0.09 
Polyphosphate, 
mg/l 

3.5  no no no    

Oxidability, mg/l 0.2  no      
Iron, mg/l   no  no    
pH 9  7.5      
Source: Water quality laboratory of the TPS 
 

The Regional Transmission Main 
 
41. The Regional Transmission Main was also commissioned in 1969. It has a total 
length of 105 km from the headworks at the WTP in Kadirya to the endpoint at Yallama, in 
the Chinaz district (Figure 4).  

42. At the present stage only segments of the original transmission main are still in 
operation. The segment supply with water 20 settlements in the southern part of Kibray 
district and another 44 settlements in Zangiota district.  

43. Other segments of the transmission main are kept in service for the supply of villages 
along its axis. These segments of main are fed from different sources of water, as it will be 
described further. There are no flow meters in the segments of the transmission main still in 
operation nor at any of the off takes and local dispatching pumping stations. 

 
  



15 

 

 
The Distribution System 
 

44. The distribution of water to the settlements included in the service area commanded 
from the transmission main was and still partly is, secured by means of off-takes from the 
main as well as 8 water distribution centers (WDC) and 9 booster pump stations. 

45. Due to ageing and insufficient maintenance the 46 years old system has 
progressively deteriorated. Only few segments of the regional transmission main are still 
maintained in service. Several WDCs have deteriorated to situation beyond repair. Due to 
prolonged periods of being out of service significant part of the secondary and village 
distribution networks went progressively obsolete.  

46. Additional sources of water were developed to substitute the failure of conveying 
water supply to remote settlements via the failing transmission main. Some small to large 
wellfields were developed along the water bearing alluvial deposits of the Chichik River 
floodplain. Non-conventional, often unsafe sources of water supply are being used by 
inhabitants of settlements within the territory of the four districts included in the Project. 

47. Therefore, results of technical survey showed that, the most urgent problems 
concerning the stability and quality of drinking water supply services and development of 
water supply and sanitation systems are:  

 dilapidated networks, often beyond repairs; 

 absence of facilities for cleaning and disinfection of drinking water that meet the 
required standards; 

 shortage of drinking water supply in rural areas;  

 technological lag in production and supply of drinking water supply of suitable quality 
to the population;   

 need for construction of sewage treatment facilities or renovation of existing facilities 
aimed at improvement of cleaning in order to prevent discharge of untreated sewage 
into water bodies that are sources of drinking water;  

 need to introduce new environmentally friendly methods of water treatment directly in 
water bodies;   

 lack of local production capacity, skilled production workers in the field of 
maintenance and modernization of water supply and sanitation;    

 difficulty attracting and retaining skilled staff in the WSS sector.   

48. Based on the conducted analysis of current situation the activities proposed within 
the planning project are presented into the next chapter. 



16 

 
 

Figure 4: Project Water Supply Scheme  



17 

 

3.2. Project components 
 
49. The selection of settlements being included in the development Project has been 
done in close collaboration with TPS and its district branches management personnel. A 
leading principle in selecting settlements was to secure sustainable, continuous safe water 
supply to 92,8% of the population living in the villages within the perimeter of the project. The 
final plan consists of providing water supply to 58 settlements including the urban centres 
Zangiota and Keles. 

50. The main physical components of the water supply network system are resumed 
hereafter: 

o Construction of new WTP to replace the existing Kadirya WTP with capacity 
105 000 m3/day to provide piped water supply to Kibray and Zangiota districts:  

 raw water intake and pump station in the Boz Suv irrigation canal with a 
maximum capacity of 105 000 m3/d; 

 Flocculation chamber; 
 addition of stabilizer Lime (if pH of raw water is below 7), and of coagulant 

(aluminum sulfate), with possible addition of Polymer; 
 Horizontal sedimentation tanks;  
 Filters shelter 14x72 m2 each; 
 Backwash water reservoir 1х2000 m3 combined with pumping station; 
 Electrolysis plant; 
 Chemical plant 
 Sludge drying beds; 
 2 x 3000 m3 clear water reservoirs; 
 Transmission-feeder pump station; 
 Transformer and electrical equipment; 
 Support facilities (2 Operators Offices, Guardhouse, Sheltered Storehouse, 

Garage for 2 vehicles (sheltered), Pit (50 m3), In-Site Water Supply and 
Sewerage Network, Process automation networks, Land improvement, 
landscaping and roads on sites) 

o Construction of a 58.3 km transmission trunk from the water intake Kadirya 
WTP to WDC VU-3: 
 D= 1000 mm, L= 0.80 km; 
 D= 900 mm L= 7.2 km; 
 D= 700 mm L= 8.4 km; 
 D= 600 mm L= 17.6 km; 
 D= 500 mm L= 3.30 km; 
 D= 350 mm L= 4.2 km; 
 D= 300 mm L= 16.8 km 

 Construction of supply trunk mains to water distribution centers, total 27.8 km, 
D 450-110 mm 

 

o Construction of 8 new WDCs and rehabilitation of 9 existing WDCs including full 
reconstruction of chlorination devices, rehabilitation of reservoirs, guardhouses and 
sanitary perimeter fences.  

o Construction and reconstruction of dome 337.77 km of water distribution 
networks with Dia 350 to 76 mm. 

o Installation of some 49,256 house connections with metering. 



18 

o  

o  
 

 
Figure 5: Layout of Kadirya Water Treatment Plant 



19 

 

 
51. Planning activities at the Kadirya WTP and WDCs are presented in below Table 6.  

Table 6: Planned activities at the Kadirya WTP and WDCs 
# WDC System Type of activity Planning activities 

Kibray District 

1 WTP Kadirya Demolishing 
existing buildings, 
construction new 
facilities 

Construction of water intake with 1st level pump station, 
sedimentation tanks, filtration station, Clean Water 
Reservoir (CWR), contact facilities, electrolysis, back 
flash reservoir, facilities or reusing, slurry tanks, support 
structures, (administrative buildings, garages), fence  
Reconstruction of 2nd level pump station, 

2 WDC 
Chinabad 

Rehabilitation Construction: CWR, chlorination unit, fence, automation 
networks, entrance, restroom, security lighting system  
Reconstruction of 2 CWRs, pump station, chlorination 
units, entrance, technological communications, internal 
electricity network, fence 

4 WDC 
Uzumzor 

Rehabilitation Demolishing of existing pump station, 
Construction of pump station with chlorination units, one 
CWR, restroom, security lighting system. 
Reconstruction: one CWR, entrance, technological 
communication, internal and external electricity supply, 
fence 

3 WDC Uzniish Rehabilitation Demolishing of existing pump station, 
Construction of chlorination units, one CWR, restroom, 
security lighting system, automation networks 
Reconstruction of 2 CWRs, entrance, technological 
communications, internal electricity network, transformers 
substation, fence 

5 VK-20 Rehabilitation Demolishing of existing pump station 
Construction of pump station with chlorination units, two 
CWRs, entrance, technological communication, fence, 
automation networks, entrance, restroom, security lighting 
system 

Zangiota district 

1 WDC-1 (M-1) Rehabilitation Demolishing: existing metal tank 
Construction: chlorination units, two CWRs, entrance, 
technological communication, fence, transformer 
substation, automation networks, entrance, restroom, 
security lighting system, access road  

2 WDC 2 New construction Construction of pump station with chlorination units, two 
CWRs, entrance, technological communication, fence, 
transformer substation, automation networks, entrance, 
restroom, security lighting system, access road 
Construction of pump station, chlorination unit, fence, 
access road. 

3 WDC 3 New Construction of pump station with chlorination units, two 
CWRs, entrance, technological communication, fence, 
transformer substation, automation networks, entrance, 
restroom, security lighting system, access road 

4 WDC 4 New Construction of pump station with chlorination units, two 
CWRs, entrance, technological communication, fence, 
transformer substation, automation networks, entrance, 
restroom, security lighting system, access road 

5 WDC Keles Rehabilitation Demolishing: existing metal tank 
Construction: one CWR, restroom, security lighting 
system, automation system,  
Reconstruction: CWR, pump station, chlorination unit, 



20 

entrance, technological communication, transformer 
substation, internal and external electricity supply, fence 